
Removal of uranium from contaminated drinking water: a mini
review of available treatment methods

I.A. Katsoyiannis*, A.I. Zouboulis

Division of Chemical Technology, Department of Chemistry, Aristotle University of Thessaloniki, GR-54124,
Thessaloniki, Greece
Tel. +30 2310 997794; Fax: +30 2310 997730; email: katsogia@chem.auth.gr

Received 30 December 2011; Accepted 16 July 2012

ABSTRACT

In the present article, the major treatment methods applied for uranium removal from
groundwater, with specific applications in drinking water treatment, are reviewed. These
include pump-and-treat technologies, such as membrane filtration methods, anion exchange,
and the use of adsorbents, such as iron oxides, or titanium dioxide, as well as the application
[...]
using the MineqL+ software program).

2920 I.A. Katsoyiannis and A.I. Zouboulis / Desalination and Water Treatment 51 (2013) 2915–2925



a specific contaminant, as groundwater flows through
it.

Several studies have been undertaken to investi-
gate the removal of uranium by PRBs [18,44–46]. In
one of these studies [18], a series of laboratory experi-
ments were conducted on three classes of potential
PRB materials, namely apatite, zero valent iron, and
ferric iron-based materials [18]. In this study, the Fry
Canyon site in southeastern Utah in 1996 was chosen
to perform long-term investigations to assess the effi-
ciency of the aforementioned materials. Zero valent
iron (ZVI) PRB consistently lowered the input U con-
centration by more than 99.9% after the contaminated
groundwater had travelled 0.5m into the PRB. The
percentage of U removed by the bone-char phosphate
(PO4) and amorphous ferric oxyhydroxide (AFO)
PRBs exceeded 70% for most measurements made
during the first year of operation.

Similar to this project, the long-term performance
of PRBs has been examined by Simon et al. [44,46].
The laboratory and field studies showed that the most
efficient materials for the removal of uranium from
contaminated groundwater were elemental iron and
hydroxyapatite. Initial experiments in columns
showed that both elemental iron and hydroxyapatite
were able to retain uranium from groundwater. In the
case of elemental iron, the reductive precipitation of
uranium was accompanied with an increase in pH
values. In long-term column experiments, the pH was
increased in the first 2–3months by 2 pH units but
after 7–8months of operation, the effluent pH
decreased and stabilized to around 8. According to
the authors, this pH change could indicate a change
in the uranium retention mechanism from reductive
precipitation in the beginning to a sorptive removal
on iron oxides later. In contrast to this, the pH of the
effluent from hydroxyapatite columns remained

nearly unchanged. The mechanism of uranium
removal by hydroxyapatite is either sorption of ura-
nium on apatite surface or precipitation as uranyl
phosphates [46]. Field investigations were performed
in Hungary in a site near the city of Pecs, by building
a pilot-scale permeable reactive barrier. The reactive
material consisted of elemental iron and good removal
results were achieved for a period of more than
3 years [46].

4.6. Comparison of the major technologies for uranium
removal from groundwater

In the previous sections, the major treatment tech-
nologies for uranium removal from contaminated
(ground) water sources have been described and ana-
lyzed. In Table 2, a comparison of the major technolo-
gies, with regard to their efficiency, is performed.

The most efficient and widely used technologies
applied specifically for uranium removal are anion
exchange and RO. This is mainly attributed to the fact
that the efficiency of these methods is not affected sig-
nificantly by the presence of carbonate concentrations
in the water to be treated and they are much easier to
apply, compared for example to PRBs. Adsorption
methods are intended for use mainly at the household
level, however RO and anion exchange units have also
been recently developed for application at POU sys-
tems.

4.7. Case studies—simultaneous removal of uranium and
arsenic from groundwaters

Uranium is frequently present in groundwater
simultaneously with arsenic, especially in oxidizing
groundwaters, where arsenic is mainly in the pentava-

Table 2
Comparison of treatment technologies applied for the removal of uranium from contaminated (ground) waters

Treatment method Removal
efficiency %

Comment

Coagulation with Fe/Al 50–90 Effective at pH values around 6 and 10

Lime softening 80–99 Effective at pH>9.5

Anion exchange >95 Regeneration with 2–4M NaCl after 10,000–50,000 bed volumes.
Recommended pH value> 6. Mainly for use in POE systems

Reverse osmosis >99 Very effective, however rather expensive. Causes big changes in major
ionic water composition. Applicable for POE and POU systems

Permeable reactive barriers
using zero valent iron

>90 Difficulties in handling the materials after exhaustion. In situ treatment,
directly in the groundwater aquifer

Adsorption media (iron oxides
or titanium dioxide)

>90 Reduced efficiency in the presence of high carbonate concentration.
Mainly application at POU systems

I.A. Katsoyiannis and A.I. Zouboulis / Desalination and Water Treatment 51 (2013) 2915–2925 2921



lent oxidized form and uranium is present as U(VI)
[9]. For such cases, adsorptive or hybrid materials
have been applied for the simultaneous removal of
arsenic and uranium [17,42].

To define the treatment effectiveness of an
adsorbent technology in source water, which simulta-
neously contains arsenic and uranium, a small water
treatment system in Northern Arizona was selected
to conduct on-site small-scale testing [42]. The water
contained arsenic (21 lg/L) and uranium (38.8lg/L)
at pH 8.9. The total hardness was 28mg/L and silica
42mg/L. In this case, nanocrystalline titanium diox-
ide was applied with appropriate pretreatment for
pH adjustment to circumneutral values. Following
pH adjustment, the treatment unit was fed at a con-
trolled flow rate of 10L/min providing a total empty
bed contact time (EBCT) of 3.0min and allowed to
operate 24 h per day, 7 days per week. The data con-
cluded that the nano titanium oxide adsorbent media
(MetSorb) effectively removed both arsenic and
uranium to below the safe drinking water MCL for
each contaminant. Breakthrough for arsenic (i.e. efflu-
ent concentration higher than 10 lg/L) was observed
after the treatment of almost 40,000BV of water. For
uranium, effluent concentrations of over 30 lg/L
were not reached after treatment of approximately
50,000BV. The results are shown in Fig. 4, which
shows the breakthrough curves for arsenic and
uranium.

A second case study was performed for arsenic
and uranium co-removal technology, which was

demonstrated at Upper Bodfish in Lake Isabella,
CA [17]. The main objective of the project was to
evaluate the effectiveness of a hybrid ion exchange
(HIX) technology in removing arsenic and uranium
to meet the respective MCLs of 10 and 30lg/L,
respectively.

During the study period (from 13 October 2005
to 3 August 2006), the HIX treatment system oper-
ated for a total of 4,631 h, treating approximately
25,000m3 of water from the Upper Bodfish Well
CH2-A. The average daily run time was 15.4 h/day
and the average daily production was 83m3/day,
corresponding to an hourly flow rate of around
5.5m3/h.

Source water from this well had near-neutral pH
values (6.8–7.2), 88–145mg/L of alkalinity (as CaCO3),
36–41mg/L of sulfate, and 40–48mg/L of silica. In
addition, the well water contained 36.5–47.3 lg/L of
total arsenic, with As(V) being the predominating spe-
cies at an average concentration of 40.9lg/L. The
source water also contained 26.6–38.9lg/L of total
uranium, with concentrations exceeding the 30 lg/L
MCL of EPA most of the time. The results of the tests
are shown in Fig. 5.

During the first 10months of system operation,
the total arsenic concentrations in the treated water
were reduced to <0.1lg/L and gradually increased
to 10.5 lg/L after 33,100BV of throughput. This run
length was 65% higher than the vendor-provided
estimate of 20,000BV. Meanwhile, uranium was
completely removed to below the detection limit of

0 10 20 30 40 50 60 70
0

5

10

15

20

25

WHO limit for Arsenic

WHO limit for Uranium

As
 o

r U
 c

on
ce

nt
ra

tio
n 

(u
g/

L)

Bed volumes (103)

 Effluent As (ug/L)
 Effluent U (ug/L)

Fig. 4. Total arsenic and uranium breakthrough curves at a
pilot-scale treatment system containing the MetSorb
adsorbing material. Median inlet arsenic and uranium
concentrations were 21 lg/L and uranium 38.8 lg/L,
respectively (drawn with permission from data taken from
[42]).

0 5 10 15 20 25 30 35
0

5

10

15

20

WHO limit for Arsenic

WHO limit for Uranium

As
 o

r U
 c

on
ce

nt
ra

tio
n 

(u
g/

L)

Bed volumes (103)

 Effluent As (ug/L)
 Effluent U (ug/L)

Fig. 5. Total arsenic and uranium breakthrough curves at a
full-scale drinking water treatment system containing the
HIX hybrid material. Average inlet arsenic and uranium
concentrations were 40 lg/L and 33 lg/L, respectively
(drawn with permission from data taken from [17]).

2922 I.A. Katsoyiannis and A.I. Zouboulis / Desalination and Water Treatment 51 (2013) 2915–2925



0.1lg/L throughout the 10-month study period.
The HIX system did not require backwashing
because the head loss buildup across the adsorption
vessel was insignificant and it did not influence
any other water quality parameters in the distribu-
tion system.

5. Waste disposal issues

Water treatment systems that use source water
containing uranium or other radionuclides produce
wastes which must comply with specific rules in
every country, for example in the USA with the
Radionuclides Rule [47]. Because every technology
produces different types of waste with varying
contaminant concentrations and restrictions on
disposal options, it is important that systems care-
fully investigate treatment and waste disposal options
before installing new or upgrading existing treatment
plants.

Anion exchange waste includes backwash water,
regenerant brine, rinse water, and spent media. In
coagulation/filtration, wastes include generated iron
and alum sludge from the contact and settling basins,
the supernatant from the sludge, filter backwash, and
spent filter media. Additional liquid waste may be
generated when the sludge is dewatered prior to land-
fill disposal. Lime softening wastes include a high vol-
ume of lime sludge, which precipitates with high
uranium and radium concentrations; supernatant from
sludge and filter backwash. In membrane technolo-
gies, waste comprises the concentrated waste stream
and spent membranes, which may contain elevated
levels of radionuclides [47].

The disposal options for the generated waste
depend on the type of waste (liquid or solid), the
concentrations of uranium or other radionuclides, the
co-occurring contaminants, and the state or local reg-
ulations. In general, solid wastes must not contain
free liquids and have to be dewatered prior to dis-
posal. Depending on the characteristics of the solid
waste, it can be disposed either in municipal and
industrial solid waste landfill or in hazardous waste
landfill and if it contains high concentrations of
radionuclides, it might have to be disposed to a
low-level radioactive waste landfill. In the USA,
liquid wastes containing uranium at levels 60 pCi/L
are considered as radioactive [48]. Therefore, they
cannot be discharged to waters or injected to
groundwater aquifers. Disposal options for such
waste include the sanitary sewer system or solids
drying beds [48].

6. Conclusions

The major treatment methods applied for the
removal of uranium are the anion exchange, RO, NF,
coagulation, lime softening, use of PRBs with appro-
priate reactive material often used in parallel with
reducing bacteria, and adsorption on iron oxides or
titanium dioxide. In the following, the major findings
of this review article are summarized.

• Anion exchange is among the most efficient and
widely applied methods, providing uranium
removal of more than 95%. The removal is mainly
based on uranium speciation, which is affected by
pH and water composition. At circumneutral pH
values in natural waters, containing carbonates,
uranium forms complexes with carbonates and is
present in the form of anionic complexes. There-
fore, anion exchange removes uranium very effi-
ciently at pH values above 6. This treatment
method is mostly applied in POE systems.

• The removal of uranium by RO and NF is very effi-
cient, with removal efficiencies reaching 99%. The
removal is mainly based on the size of uranium
complexes, which are larger than the membrane
pores, hence are not allowed to pass through. It has
the additional advantage of removing an array of
other contaminants; however, it changes also the
concentrations of major ionic components by
removing together with the contaminants the essen-
tial ions from water.

• Coagulation with ferric or aluminum salts is an
efficient method but the efficiency greatly depends
on the pH value of water. Removal efficiencies of
more than 80% can be achieved only at pH values
near 6 and 10. Lime softening can remove uranium
at rates of more than 90%, though only at pH val-
ues above 9.5. This means that at pH values typical
of natural waters coagulation and lime softening is
not effective and thus not recommended.

• The removal of uranium by adsorption media such
as iron oxides and titanium oxide has also been
investigated. Removal efficiencies are reported to
be more than 90%; however, its efficiency is limited
by the concentration of carbonates in water.

• The use of PRBs, with appropriate reactive materi-
als such as zero valent iron or hydroxyapatite, has
been widely investigated. The PRBs are placed into
the groundwater aquifer and remove uranium
mainly through reduction of the hexavalent to the
tetravalent form of uranium, which easily forms
insoluble products.

I.A. Katsoyiannis and A.I. Zouboulis / Desalination and Water Treatment 51 (2013) 2915–2925 2923



References

[1] M.O. Barnett, P.M. Jardine, S.C. Brooks, H.M. Selim, Adsorp-
tion and transport of uranium(VI) in subsurface media, Soil
Sci. Soc. Am. J. 64 (2000) 908–917.

[2] WHO, Uranium in drinking water, Background document for
the development of WHO guidelines for drinking water qual-
ity, WHO/SDE/WSH/03.04/118, 2005.

[3] M.L. Zamora, J.M. Zielinski, D.P. Meyerhof, M.A. Moss,
Chronic ingestion of uranium in drinking water: a study of
kidney bioeffects in humans, Toxicol. Sci. 43 (1998) 68–77.

[4] A.C. Hakonson-Hayes, P.R. Fresquez, F.W. Whicker, Assess-
ing potential risks from exposure to natural uranium in well
waters, J. Environ. Radioact. 59 (2002) 29–40.

[5] M. Gascoyne, High levels of uranium and radium in ground-
waters at Canada underground research laboratory, Lac du
Bonnet, Manitoba, Canada, Appl. Geochem. 4 (1989) 577–591.

[6] Bayerisches LANDESMAT FÜR GESUNDHEIT UND LEBen-
smittelsicherheit [Bavarian State Agency for health and food
safety], 2009. Vollzug des Informationsgesetzes: Anfrage nach
dem BayUIG zu Urangehalten im Trinkwasser [Implementa-
tion of regulation act: Inquiry regarding the uranium content
of drinking water].

[7] O. Prat, T. Vercouter, E. Ansoborlo, P. Fichet, P. Perret, P.
Kurttio, L. Salonen, Uranium speciation in drinking
water from drilled wells in Southern Finland and its potential
links to health effects, Environ. Sci. Technol. 43 (2009)
3941–3946.

[8] B. Frengstad, A.K. Midtgård Skrede, D. Banks, J. Reidar Krog,
U. Siewers, The chemistry of Norwegian groundwaters: III.
The distribution of trace elements in 476 crystalline bedrock
groundwaters, as analyzed by ICP-MS techniques, Sci. Total
Environ. 246 (2000) 21–40.

[9] I.A. Katsoyiannis, S.J. Hug, A. Amman, A. Zikoudi, C. Hatzi-
liontos, Arsenic speciation and uranium concentrations in
drinking water supply wells in Northern Greece: Correlations
with redox indicative parameters and implications for
groundwater treatment, Sci. Total Environ. 383 (2007) 128–140.

[10] N. Zouridakis, K.M. Ochenkühn, A. Savidou, Determination
of uranium and radon in potable water samples, J. Environ.
Radioact. 61 (2002) 225–232.

[11] K. Kehagia, V. Koukoukiou, S. Bratakos, S. Seferlis, F. Tzou-
merkas, C. Potiriadis, Radioactivity monitoring in drinking
water of Attica, Greece, Desalination 213(1–3) (2007) 98–103.

[12] I.A. Katsoyiannis, H.-W. Althoff, H. Bartel, M. Jekel, The effect
of groundwater composition on uranium(VI) sorption onto
bacteriogenic iron oxides, Water Res. 40 (2006) 3646–3652.

[13] D. Langmuir, Aqueous Environmental Geochemistry, Prentice
Hall, New York, NY, 1997 (Chapter 13).

[14] S.O. Skipton, B.I. Dvorak, W. Woldt, Drinking water: ura-
nium, Nebguide, 2008. http://www.ianrpubs.unl.edu/epub-